POWER EQUIPMENT

_ ILLUSTRATED
PARTS
MANUAL

THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS:

/’4{4’/0/ i

SPZ52-22FX with a serial number of R3500000 to R3599999
SPZ52-23CV with a serial number of R3600000 to R3699999
SPZ61-23FX with a serial number of R3700000 to R3799999
SPZ61-25CV with a serial number of R3800000 to R3899999
© 2020 Part No. 06345
Scag Power Equipment Printed 10/19

Division of Metalcraft of Mayville, Inc. Printed in USA



Table of Contents

Table of Contents

ILLUSTRATED PARTS LIST ...coiiiiiinimmimisssinssssmnssssnssssnnssss s sssssssssssssssssssssssssssss s nassans 2
SCAG APPROVED ATTACHMENTS AND ACCESSORIES..........ccooomnmmnmmiimnnnnssmsssssssssssssssnsssssssssssssssssenns 2
L 0 U I I o B 0 0 4
LS B 0 U I I B 0 0 6
CUTTER DECK CONTROLS = SPZ52........ccociiirimiieiminnisnmsssssssssssss s ssss s sssssssssssssasssssssnsssassssssssassasnanss 8
CUTTER DECK CONTROLS = SPZB1 .......cociiiiminniiiminiisssssssssssss s s s sssssasss ssssssssssssssssas s snsssassssnssnns 10
SHEET METAL COMPONENTS = SPZ.......oooiirmiimiiisinsi s ssnsss s ssss s ssss s sssssss s sss s sssssassssnssans 12
SPZ SUSPENSION SEAT .....uiiiiiiiaiiismisnmississiississssasssssss st s s s sas s sasssas s sms ssas sasns sasssasnsssnansansssnnssansssnsssnns 14
BRAKE COMPONENTS = SPZ .......coiiiiiiiiiminiismsssssnisss s s s s s sss s sasssss s sasssss s sas sass assns ssnansanssnnas 16
SPZ ROLL-OVER PROTECTION SYSTEM .......cciioiiiimimiisimnsinsssmssnsssnssssssssssss s ssssssssssssssssassssssssasssssssnns 18
DRIVE SYSTEM COMPONENTS - SPZ52 & SPZ61 .......cccocvimmiiimnmnisimssnssmssssssnsssssssssssss s ssssssssssssasssssnas 20
EXHAUST AND ELECTRICAL SYSTEM = SPZ ..ot sssssss s ssssssssssssssssssssssassassssnnas 22
SPZ FUEL SYSTENM ... ittt s s ss s s s s s s s s a e E R s R e R R e SRR R R e R AR R AR R R R bR e R R R R R 24
ZT-3100 HYDRAULIC AXLE ASSEMBLY = SPZ52........ccooimiimiimminnisssninsnsssnissssssssssmsssssssssssssssssssssssssssssss s 26
ZT-3400 HYDRAULIC AXLE ASSEMBLY = SPZBT......cccvssemiumissemssnnisssmssssssssssssssssssssssmsssssssssssssssssssssssssssssas s 28
REPLACEMENT DECALS AND INFORMATION PLATES ........cccuimitmmnnsnmsnsssmsnissnssss s sssssssssassassssnnas 30
SPZ - ELECTRICAL SCHEMATIC .......uctiiiminmiiiminnisssisssissssssssssssssss s sasssas s sssssss sasns sasssasssssssnsan s snnssassssnssns 32



ILLUSTRATED PARTS LIST
SCAG APPROVED ATTACHMENTS AND ACCESSORIES.

Attachments and accessories manufactured by companies other than Scag Power Equipment are not approved
for use on this machine.

Scag approved attachments and accessories:

e GC-SZL/SFZ/SPZ (p/n 901K, requires p/n 901H or 901J Install Kit)
e GC-2B (Blower Driven)(p/n 901G, requires p/n 901H or 901J Install Kit)
e Mulch Plate (p/n 9299, 920U)

e Hurricane Mulch (p/n 9294, 920T)

e SZL/SFZ/SPZ/STT/STTII Hitch (p/n 9242)

e GC-F4 (p/n 9075)

e Blade Buddy (p/n 9212)

* SFZ/SPZ Lights (p/n 920A)

e 12" Chrome Wheel Covers (set of 2) (p/n 920J)

* Flat Free Tires (p/n 9277 or 9278)

e SPZ Striper (923F) - Requires Install Kit 921T

Scag Premium Lubricants:
* Chassis Grease (p/n 486257)
* 20W50 Qil - Gallon (p/n 486254)
* 20W50 Qil - Quart (p/n 486255)



NOTES



52" CUTTER DECK

o«6 Y
E>:2,/7“7 @/e
/,m\sw'\s\@/
NI

2018 SPZ52 CD



52" CUTTER DECK

Part No. Description Part No. Description
1 424528 Belt Cover 31 | 483304 Debris Shield
2 04063-01 Key, 1/4 x 1/4 x 1-1/4" 32 | 483303 Bearing
3 04112-06 Nut, 3/4-16 Spiral Lock 33 | 43693 Spacer
4 483324 Pulley, 5.73" OD - 25mm Bore 34 | 462014 Spindle Housing Assembly
5 04021-09 Nut, Elastic Stop 3/8-16 (Incl. item #32, 33)
6 04043-04 Flatwasher, 3/8-.391 x .938 x .105 35 | 43694 Protector, Bearing
7 424367 Dust Shield 36 | 43695 Shaft, Spindle
8 483422 Pulley, 5" Idler 37 | 04001-77 Bolt, Hex Head 3/8-16 x 3-1/2"
9 483326 Belt, Cutter Deck 38 | 04003-26 Bolt, Carriage 3/8-16 x 4"
10 | 424479 Brace, Pulley 39 | 481632 Wheel, Anti-Scalp
11 | 43711 Spacer 40 | 04017-27 Bolt, Hex Head 3/8-16 x 1" Ser. Flg.
12 | 424547 Support, Idler Pivot 41 | 04021-05 Nut, Center Lock 3/8-16
13 | 04021-22 Nut, Elastic Stop 42 | 427865 Bracket, Anti-Scalp, (Black)
14 | 04030-03 Lockwasher, 5/16 Spring 43 | 04001-09 Bolt, Hex Head 5/16-18 x 1"
15 | 483453-03 | Bearing 44 | 451926 Shaft Weldment
16 | 462037 Idler Arm (incl. item #15) 45 | 482295 Wheel, Anti-Scalp
17 | 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2" 46 | 04003-42 Bolt, Carriage 7/16-14 x 2-1/4"
18 | 43708 Pivot, Idler 47 | 483361 Lever, Deck Level
19 | 04001-136 | Bolt, Hex Head 3/8-16 x 1-1/2 Gr.8 48 | 04021-11 Nut, Elastic Stop 7/16-14
20 | 04019-04 Nut, Serrated Flange 3/8-16 49 | 481625-01 Knob w/Stud
21 | 483375 Spring, Idler 50 | 462032 Discharge Chute Assy.
22 | 04110-03 U-Nut, 3/8-16 * 462474 CA Discharge Chute, 52
23 | 04107-04 Bolt, Hex Head 3/8-16 x 2"Special Lock 51 | 482245 Spring, Discharge Chute
24 | 463101 Cutter Deck w/Decals, SPZ52 52 | 04001-154 Bolt, Hex Head 5/16-18 x 4-3/4"
25 | 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2" 53 | 04021-10 Nut, Elastic Stop 5/16-18
26 | 482878 Cutter Blade, 18" 54 | 424615 Bracket, Belt Guide
27 | 04043-06 Flatwasher, 5/8-.688 x 1.75 x .134 HD 55 | 04019-03 Nut, Serrated Flange 5/16-18
28 | 04030-07 Lockwasher, 1/2 Spring 56 | 04001-12 Bolt, Hex Head 5/16-18 x 1-3/4"
29 | 04001-121 Bolt, Hex Head 5/8-11 x 1-1/2" 57 | 04041-38 Flatwasher, 3/8-.406 x 2.25 x .1875
30 | 461950 Spindle Assembly * 424211 Turbo Baffle

* = California Models Only (not shown)



61" CUTTER DECK




61" CUTTER DECK

Part No. Description Part No. Description
1 425260 Belt Cover 31 | 483304 Debris Shield
2 04063-01 Key, 1/4 x 1/4 x 1-1/4" 32 | 483303 Bearing
3 04112-06 Nut, 3/4-16 Spiral Lock 33 | 43693 Spacer
4 484026 Pulley, 6.32" OD - 25mm Bore 34 | 462014 Spindle Housing Assembly
5 04021-09 Nut, Elastic Stop 3/8-16 (Incl. item #32, 33)
6 04043-04 Flatwasher, 3/8-.391 x .938 x .105 35 | 43694 Protector, Bearing
7 424367 Dust Shield 36 | 43695 Shaft, Spindle
8 483422 Pulley, 5" Idler 37 | 04001-77 Bolt, Hex Head 3/8-16 x 3-1/2"
9 484031 Belt, Cutter Deck 38 | 04003-26 Bolt, Carriage 3/8-16 x 4"
10 | 424479 Brace, Pulley 39 | 481632 Wheel, Anti-Scalp
11 | 43711 Spacer 40 | 04017-27 Bolt, Hex Head 3/8-16 x 1" Ser. Flg.
12 | 425264 Support, Idler Pivot 41 | 04021-05 Nut, Center Lock 3/8-16
13 | 04021-22 Nut, Elastic Stop 42 | 427865 Bracket, Anti-Scalp, (Black)
14 | 04030-03 Lockwasher, 5/16 Spring 43 | 04001-09 Bolt, Hex Head 5/16-18 x 1"
15 | 483453-03 | Bearing 44 | 451926 Shaft Weldment
16 | 462037 Idler Arm (incl. item #15) 45 | 482295 Wheel, Anti-Scalp
17 | 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2" 46 | 04003-42 Bolt, Carriage 7/16-14 x 2-1/4"
18 | 43708 Pivot, Idler 47 | 483361 Lever, Deck Level
19 | 04001-136 | Bolt, Hex Head 3/8-16 x 1-1/2 Gr.8 48 | 04021-11 Nut, Elastic Stop 7/16-14
20 | 04019-04 Nut, Serrated Flange 3/8-16 49 | 481625-01 Knob w/Stud
21 | 483375 Spring, Idler 50 | 462213 Discharge Chute Assembly
22 | 04110-03 U-Nut, 3/8-16 * 462476 CA Discharge Chute, SMFZ-61
23 | 04107-04 Bolt, Hex Head 3/8-16 x 2" 51 | 482245 Spring, Discharge Chute
Special Lock 52 | 04001-154 Bolt, Hex Head 5/16-18 x 4-3/4"
24 | 463102 Cutter Deck w/Decals, SPZ61 53 | 04021-10 Nut, Elastic Stop 5/16-18
25 | 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2" 54 | 424615 Bracket, Belt Guide
26 | 482879 Cutter Blade, 21" 55 [ 04019-03 Nut, Serrated Flange 5/16-18
27 | 04043-06 Flatwasher, 5/8-.688 x 1.75 x .134 HD 56 | 04001-12 Bolt, Hex Head 5/16-18 x 1-3/4"
28 | 04030-07 Lockwasher, 1/2 Spring 57 | 04041-38 Flatwasher, 3/8-.406 x 2.25 x .1875
29 | 04001-121 | Bolt, Hex Head 5/8-11 x 1-1/2" * 425867 Turbo Baffle
30 | 461950 Spindle Assembly

* = California Models Only (not shown)



CUTTER DECK CONTROLS - SPZ52

2018 SPZ 52861 CDC



CUTTER DECK CONTROLS - SPZ52

Ref. No. Part No. Description
1 483341 Cable, Deck Lift
2 04003-31 Bolt, Carriage 3/8-16 x 3/4"
3 424476 Support, Idler Arm
4 43710 Spacer, Deck Lift Pivot
5 04001-90 Bolt, Hex Head 1/2-13 x 3-3/4"
6 04001-72 Bolt, Hex Head 1/2-13 x 2"
7 483453-03 Bearing
8 04040-07 Flatwasher, 1/2-.531 x 1.06 x .095
9 462215 Deck Lift Bellcrank Assembly
10 04064-17 Clevis Pin, 5/16 x 3/4"
11 04062-01 Hair Pin, .094 x 1.62"
12 04021-07 Nut, Elastic Stop 1/2-13
13 04021-10 Nut, Elastic Stop 5/16-18
14 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109
15 04021-09 Nut, Center Lock 1/2-13
16 483332 Linkage, Push Arm
17 424489 Bracket, Push Arm Link
18 04019-04 Nut, Serrated Flange 3/8-16
19 04021-09 Nut, Elastic Stop 3/8-16
20 04001-49 Bolt, Hex Head 5/16-18 x 3"
21 04001-74 Bolt, Hex Head 1/2-13 x 3"
22 483334 Bearing, Deck Lift
23 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2"
24 451868 Weldment, Deck Lift LH
25 04040-14 Flatwasher, 1/4-.312 x .750 x .065
26 04001-09 Bolt, Hex Head 5/16-18 x 1"
27 451867 Weldment, Deck Lift RH
28 482628 Chain, Deck Lift
29 483374 Spring, Deck Lift
30 43710 Sleeve, Deck Lift Pivot
31 04001-74 Bolt, Hex Head 1/2-13 x 3"
32 04105-01 Bolt, Head Socket 5/8-11 x 1-1/2"
33 04030-07 Lockwasher, 5/8 Spring
34 424535 Pedal, Foot Bracket
35 424504 Foot Pedal
36 483492 Grip, Deck Latch
37 491254 Weldment, Deck Latch
38 04009-06 Bolt, Shoulder 1/2 x 1/2
39 483453-10 Bearing
40 483328 Linkage Assembly, Deck Lift
41 483367 Linkage Assembly, Deck Lift
42 483498 Pin, Height Adjuster




CUTTER DECK CONTROLS - SPZ61

2012 SFZ61 CDC

10



CUTTER DECK CONTROLS - SPZ61

Ref. No. Part No. Description
1 483341 Cable, Deck Lift
2 04003-31 Bolt, Carriage 3/8-16 x 3/4"
3 424476 Support, Idler Arm
4 43710 Spacer, Deck Lift Pivot
5 04001-90 Bolt, Hex Head 1/2-13 x 3-3/4"
6 04001-72 Bolt, Hex Head 1/2-13 x 2"
7 483453-03 Bearing
8 04040-07 Flatwasher, 1/2-.531 x 1.06 x .095
9 462215 Deck Lift Bellcrank Assembly
10 04064-17 Clevis Pin, 5/16 x 3/4"
11 04062-01 Hair Pin, .094 x 1.62"
12 04021-07 Nut, Elastic Stop 1/2-13
13 04117-01 Nut, Elastic Stop Flange 5/16-18
14 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109
15 04021-09 Nut, Center Lock 1/2-13
16 483332 Linkage, Push Arm
17 424489 Bracket, Push Arm Link
18 04019-04 Nut, Serrated Flange 3/8-16
19 04021-09 Nut, Elastic Stop 3/8-16
20 04001-49 Bolt, Hex Head 5/16-18 x 3"
21 04001-74 Bolt, Hex Head 1/2-13 x 3"
22 483334 Bearing, Deck Lift
23 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2"
24 452112 Weldment, Deck Lift LH
25 04040-14 Flatwasher, 1/4-.312 x .750 x .065
26 04001-09 Bolt, Hex Head 5/16-18 x 1"
27 452113 Weldment, Deck Lift RH
28 482628 Chain, Deck Lift
29 484038 Spring, Deck Lift
30 43710 Sleeve, Deck Lift Pivot
31 04001-74 Bolt, Hex Head 1/2-13 x 3"
32 04105-01 Bolt, Head Socket 5/8-11 x 1-1/2"
33 04030-07 Lockwasher, 5/8 Spring
34 424844 Pedal, Foot Bracket
35 424504 Foot Pedal
36 483492 Grip, Deck Latch
37 491254 Weldment, Deck Latch
38 04009-06 Bolt, Shoulder 1/2 x 1/2
39 483453-10 Bearing
40 483328 Linkage Assembly, Deck Lift
41 483367 Linkage Assembly, Deck Lift
42 483498 Pin, Height Adjuster
43 483374 Spring, Deck Lift

11



SHEET METAL COMPONENTS - SPZ

12

@»/ 36 |«——35

39/

37

&
36 ;

37




SHEET METAL COMPONENTS - SPZ

Part No. Description Ezf' Part No. Description
1 486545 Seat Assembly 36 482622 Seal
2 04017-27 Bolt, Hex Head 3/8-16 x 1" 37 482621 Bearing
3 483559 Cable, Seat Stop 38 48114-10 Fitting, Grease
4 04021-09 Nut, Elastic Stop 3/8-16 39 482619 Tire, 13 x 6.5-6
5 483371 Spring, Seat Latch 486295 Rim, (Black)
6 451883 Weldment, Seat Latch 40 04001-167 Bolt, Hex Head 1/2-13 x 9-1/2"
7 04001-100 | Bolt, Hex Head 3/8-16 x 6" 41 43584 Spacer, Caster Wheel
8 462998 Seat Plate Weldment 42 43583 Sleeve, Caster Wheel
9 04019-02 Nut, Serrated Flange 1/4-20 43 04021-07 Nut, Elastic Stop 1/2-13
10 | 428124 Fan Cover, RH 44 453007 Yoke Weldment, (Black))
11 | 428123 Fan Cover, LH 45 481025 Seal, 2" OD x 1.625 ID
12 | 04019-03 Nut, Serrated Flange 5/16-18 46 48668 Bearing Set
13 | 04041-07 Flatwasher, 3/8-.391 x .938 x .105 47 04021-20 Nut, Elastic Stop 1"-14
14 | 483372 Spring, Seat 48 484195 Grease Cap
15 | 04003-07 Bolt, Carriage 1/4-20 x 1/2" 49 483493 Rubber Isolator
04001-59 Bolt, Hex Head 1/4-20 x 1-1/4" (Fan Cover 50 453003 Footplate Weldment, (Black) - SPZ52
Spring Anchor) 453004 Footplate Weldment, (Black) - SPZ61
16 | 04003-12 Bolt, Carriage 5/16-18 x 3/4" 51 463169 Control Plate w/Decal, RH (Black)
04001-09 Bolt, Hex Head 5/16-18 x 1" (Front Hole) 52 04003-11 Bolt, Carriage 3/8-16 x 1-1/4"
17 | 427863 Bumper, (Black) 53 463108 Deck Lift Cover w/Decal, (Scag Gold Logo) - SPZ52
18 | 427862 Guard, Engine, (Scag Gold) 463109 Deck Lift Cover w/Decal, (Scag Gold Logo) - SPZ61
19 | 04001-19 Bolt, Hex Head 3/8-16 x 1" 54 04017-27 Bolt, Hex Head Flange 3/8-16 x 1"
20 | 425696 Anti-Rotation Bracket 55 425889 Switch Bracket
21 | 04021-09 Nut, Elastic Stop 3/8-16 56 427864 Heat Shield, (Scag Gold)
22 | 424639 Bracket, Dump Valve 427123 Heat Shield, (Black)
23 | 04019-04 Nut, Serrated Flange 3/8-16 57 04001-09 Bolt, Hex Head, 5/16-18 x 1"
24 | 04017-06 Bolt, Hex Head 1/4-20 x 1" 58 04117-01 Nut, Elastic Stop Flange, 5/16-18
25 | 04040-14 Flatwasher, 1/4-.312 x .750 x .065
26 | 463168 Control Plate w/Decal, LH (Black)
27 | 04110-01 U-Nut, 1/4-20
28 | 424511 Bracket, Switch Mount
29 | 425890 Bracket, Tank Mount, SPZ52
425700 Bracket, Tank Mount, SPZ61
30 | 463207 Mainframe Assy., w/Decals (Black) - SPZ52
463117 Mainframe Assy., w/Decals (Black)- SPZ61
31 | 424480 Support, Deck Guide
32 | 43703 Spacer, Bearing
33 | 483379 Bearing
34 | 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2"
35 | 486294 Wheel Assembly, (Black)

13



SPZ SUSPENSION SEAT

Ref. No. Part No. Description
1 486545 Seat Assembly
2 486003 Armrest Kit, LH
3 486546 Seatbelt Kit
4 486595 Back Cover
5 486004 Armrest Kit, RH
6 486594 Cushion Cover
7 483473 Switch
8 486547 Track Set
9 486548 Bellows, Seat

14




NOTES

15



BRAKE COMPONENTS - SPZ

16



BRAKE COMPONENTS - SPZ

Ref. No. Part No. Description
1 483504 Bearing
2 04021-09 Nut, Elastic Stop 3/8-16
3 04117-03 Nut, Elastic Stop 1/4-20
4 43720 Spacer
5 04040-09 Flatwasher, 5/8-.656 x 1.312 x .095
6 04001-46 Bolt, Hex Head 3/8-16 x 2-1/4"
7 452269 Weldment, Brake Lever
8 43674 Spacer
9 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2"
10 04019-04 Nut, Serrated Flange 3/8-16
11 04021-05 Nut, Center Lock 3/8-16
12 04019-03 Nut, Serrated Flange 5/16-18
13 484038 Spring
14 04021-04 Nut, Center Lock 5/16-18
15 04041-07 Flatwasher, 3/8-.391 x .938 x .105
16 04021-10 Nut, Elastic Stop 5/16-18
17 425680 Mounting Bracket, Brake
18 04001-09 Bolt, Hex Head 5/16-18 x 1"
19 04001-09 Bolt, Hex Head 5/16-18 x 1"
20 04061-02 Cotter Pin, 3/32 x 3/4"
21 04040-05 Flatwasher, 3/8-.406 x .812 x .065
22 484535 Spring, Brake
23 04021-18 Nut, Elastic Stop 3/8-24
24 462452 Swivel Assembly, Brake
25 483453-23 Bearing
26 04004-54 Link, Brake
27 482330 Rod End
28 04020-25 Nut, 3/8-24 UNF Jam
29 04069-01 Pin, Rue Cotter - 3/8" Dia.
30 43853 Brake Hub
31 483701 Brake Caliper
32 04009-17 Bolt, Shoulder 1/2 x 2-1/2"
33 04009-16 Bolt, Shoulder 1/2 x 2"
34 462485 Latch Assembly, Brake (incl. # 35, #36)
35 482102 Grip, Brake Lever
36 483453-22 Bearing
37 462419 Linkage Weldment Assembly, Brake
38 452922 Brake Pedal Weldment
39 04050-01 Retaining Ring, .625 Ext. "E"
40 04001-74 Bolt, Hex Head 1/2-13 x 3"
41 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109
42 43710 Sleeve
43 483453-03 Bearing
44 04021-19 Nut, Center Lock 1/2-13
45 04017-06 Bolt, Hex Head 1/4-20 x 1"
46 04001-12 Bolt, Hex Head 5/16-18 x 1-3/4"
47 43866 Sleeve, Handle Pivot

17



SPZ ROLL-OVER PROTECTION SYSTEM

18



SPZ ROLL-OVER PROTECTION SYSTEM

Ref. No. Part No. Description
1 04001-197 Bolt, Hex Head 1/2 13 x 3" Gr. 8
2 04040-07 Flatwasher, 1/2 - .531 x 1.062 x .095
3 43743 Bushing, ROPS
4 04117-04 Nut, Flanged Elastic Stop, 1/2-13
5 9518 ROPS, (Black)
463110 ROPS, (Scag Gold)
6 484168 Pin Assembly, ROPS Hinge
7 04001-90 Bolt, Hex Head 1/2-13 x 3-1/4"
8 04001-145 Bolt, Hex Head 1/2-13 x 3-1/2"
9 04021-19 Nut, 1/2-13 Center Lock
10 485722 Stop, ROPS
11 484169 Clip, ROPS
12 484167 Spring, ROPS

19




TO RIGHT %
DRIVE A~
N 47—t

PUMP™ 3\ Nig 4] 7

2019 SPZ61 DSC

20



DRIVE SYSTEM COMPONENTS - SPZ52 & SPZ61

E?:' Part No. Description ES' Part No. Description
1 485706" Engine, Kawasaki - 22FX 49 44162 Linkage, Dump Valve
485707* Engine, Kawasaki - 23FX 50 04001-04 Bolt, Hex Head 1/4-20 x 1-1/2"
486137~ Engine, Kohler - 23CV 51 462228 Electric Clutch Assembly - SPZ52 & SPZ61
486138~ Engine, Kohler - 25CV 52 04041-28 Flatwasher, 7/16-.469 x 1.75 x .25
2 04061-01 Cotter Pin, 3/32 x 1" 53 04041-28 Lockwasher, 7/16" spring
3 04069-01 Pin, Rue Cotter 3/8" Dia. 54 04102-08 Bolt, Hex Head 7/16-20 x 1-1/2" Patch SPZ-61
4 04062-02 Hair Pin, .080 x 1.19" 04102-01 Bolt, Hex Head 7/16-20 x 1-3/4" - Kohler
5 04019-03 Nut, Serrated Flange 5/16-18 55 486045 Pulley, 3-1/2" Dia.
6 424687 Nut, Control Link 56 482800-02 Fitting, Transmission - SPZ52
7 43719 Spacer, Linkage 482800-04 Fitting, Transmission - SPZ61
8 04021-08 Nut, Elastic Stop 1/4-20 57 43700 Spacer, Axle - SPZ52
9 04040-14 Flatwasher, 1/4-.312 x .750 x .065 43857 Spacer, Axle - SPZ61
10 484646 Pulley, 4-1/2" OD - 1.125 Bore (SPZ52) 58 485945 Rim w/Valve Stem, (Scag Gold) - SPZ52
484373 Pulley, 5" OD - 1.125 Bore (SPZ61) 486289 Rim w/Valve Stem, (Black) - SPZ52
11 462371 Handle Bar w/Grip 482414 Rim w/Valve Stem, (Scag Gold) - SPZ61
484376 Grip 486292 Rim w/Valve Stem, (Black) - SPZ61
12 04110-03 U-Nut, 3/8-16 59 04028-02 Wheel Nut, 1/2-20
13 04107-01 Bolt, Hex Head 3/8-16 x 1-1/4" Special Lock 60 485944 Tire/Rim Assy, (Scag Gold) 22 x 10.5-12 (SPZ52)
14 04041-07 Flatwasher, 3/8-.391 x .938 x .105 486288 Tire/Rim Assy, (Black) 22 x 10.5-12 (SPZ52)
15 04043-04 Flatwasher, 3/8-.391 x .938 x .105 HD 485946 Tire, 22 x 10.5-12 (SPZ52)
16 04041-11 Flatwasher, 3/8-.406 x 1.5 x 7 GA. 485952 Tire/Rim Assy, (Scag Gold) 24 x 12-12 (SPZ61)
17 04021-05 Nut, Center Lock 3/8-16 486291 Tire/Rim Assy, (Black) 24 x 12-12 (SPZ61)
18 04019-04 Nut, Serrated Flange 3/8-16 485953 Tire, 24 x 12-12 (SPZ61)
19 483087 Spring, Transmission Idler 61 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2"
20 04021-09 Nut, Elastic Stop 3/8-16 62 424489 Bracket, Pusharm Link
21 04003-31 Bolt, Carriage 3/8-16 x 3/4" 63 04001-49 Bolt, Hex Head 5/16-18 x 3"
22 04003-12 Bolt, Carriage 5/16-18 x 3/4" 64 * Clip, Brake Lever (order through Hydro-Gear)
23 43715 Shaft Pivot, Idler Arm 65 * Lever, Brake (order through Hydro-Gear)
24 48224 Bearing 66 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2"
25 463017 Trans. Idler Arm Assy. (Includes 24, 79) 67 43701 Spacer, Axle
26 43674 Spacer, Idler Pulley - SPZ52 68 04001-45 Bolt, Hex Head 3/8-16 x 2"
43720 Spacer, Idler Pulley - SPZ61 69 483563 Rod End, Adjustable 3/8-24
27 483514 Cap 04020-25 Nut, Jam 3/8-24 UNF RH
28 483438 Reservoir Assembly 70 483668 Linkage, Pump - SPZ52
29 04063-24 Key, 1/4 x 1/4 x 2-3/4" - Kawasaki 484405 Linkage, Pump - SPZ61
04063-03 Key, 1/4 x 1/4 x 2-1/5 - Kohler 71 483575 Stake, Rod End Assembly
30 48136-05 Clamp, 0.87" Max Dia. 72 484449 Transaxle Assy., LH (ZL-KCEF-3LKG-1NXX)
31 483431 Hose, RH Transmission SPz52
32 483432 Hose, LH Transmission 484454 Transaxle Assy., LH (ZS-KCEE-3LKG-11XX)
33 462370 Handle Bar Assembly, w/Grip SPZ61
484376 Grip 484450 Transaxle Assy., RH (ZL-GCEF-3LKG-1NXX)
34 04030-04 Lockwasher, 3/8" Spring 73 SPz52
35 424476 Support, Idler Arm 484455 Transaxle Assy., RH (ZS-GCEE-3LKF-11XX)
36 04017-27 Bolt, Hex Head 3/8-16 x 1" SPZ61
37 04001-95 Bolt, Hex Head 5/16-18 x 5" 74 * Fan (order through Hydro-Gear)
38 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2" 75 04001-62 Bolt, Hex Head 3/8-16 x 3-1/4"
04017-15 Bolt, Hex Head 5/16-18 x 1/2" (ground) 76 * Fan Nut (order through Hydro-Gear)
39 424498 Bar, Control Lever 77 483314 Belt, Transmission Drive - SPZ52
40 451912 Dump Valve Lever 484372 Belt, Transmission Drive - SPZ61
41 04021-10 Nut, Elastic Stop 5/16-18 78 431049 Pivot Idler
42 43602 Spacer, Pump Dampener 79 431073 Spacer, Bearing
43 484151 Dampener 80 04001-45 Bolt, Hex Head, 3/8-16 x 2"
44 462127 Control Link, LH
45 462128 Control Link, RH
46 43674 Spacer
47 482070 Spring
48 424639 Bracket, Dump Mounting

* Not available through Scag.

21



EXHAUST AND ELECTRICAL SYSTEM - SPZ

TO
ENGINE
STARTER
¥
-~ A S ‘
w0 — 47
oy £ 1O
2 \» CLUTCH

8

> 57 ENGINE
’ MOUNT
BOLT TO
ENGINE
STARTER

2016 SPZES

22



EXHAUST AND ELECTRICAL SYSTEM - SPZ

Eﬁf' Part No. Description n:':' Part No. Description
1 48298 Fuse, 20 amp 28 04001-08 Bolt, Hex Head 5/16-18 x 3/4"
2 483473 Switch 29 485833 PTO Switch
3 486123 Wire Harness, Main 30 463119 Tank, LH - SPZ
483529 Wire Harness Adapter, Kawasaki (not shown) 31 483434 Throttle Cable
486134 Wire Harness Adapter, Kohler (not shown) 32 462322 Instrument Panel w/Decal
4 483474 Switch, Seat 33 483435 Choke Cable - Kawasaki
5 484565 Hourmeter 483646 Choke Cable - Kohler
6 48029-13 Battery Cable, Red 25" 34 483472 Ignition Switch
7 48029-11 Battery Cable, Black 27" 35 483609 Key w/Shroud
8 04001-44 Bolt, Hex Head 1/4-20 x 1/2" 462069 Key Assembly w/Fob
9 04020-02 Nut, 1/4-20 36 04003-43 Bolt, Carriage, 10-24 x .5
10 483642 Double Fuse Assy. (incl. items 1, 14, 15, 46) 37 04013-01 Screw, Flanged, 5/16-18 x 1/2"
11 482588 Clip, Wire 38 04021-26 Nut, Lock, 10-24
12 04110-03 U-Nut, 3/8-16
13 04107-03 Bolt, Hex Head 3/8-16 x 1-1/4" Special Lock
14 483571 Cover, Sealed Double
15 483629 Fuse Holder
16 04030-03 Lockwasher, 5/16" Spring
17 04017-04 Bolt, Hex Head 1/4-20 x 1/2" Serr. Flange
18 461996 Battery Cover (incl. items 19 & 20)
19 485506 Pad, Battery Hold Down
20 483508 Rubber Pad
21 483665 Battery (not avail. through Scag)
22 484209 Muffler Kawasaki
486141 Muffler, Kohler
23 > Exhaust Gasket
24 > Lockwasher
25 * Bolt
26 04040-15 Flatwasher, 5/16-.375 x .875 x .083
27 04011-07 Bolt, Hex Head 3/8-16 x 1-1/4" - Kohler
04001-32 Bolt, Hex Head 3/8-16 x 1-1/4" - Kawasaki
04030-04 Lockwasher, 3/8" Spring - Kawasaki

** Available through engine manufacturer only.

23



SPZ FUEL SYSTEM

5 %/7
8
7
W/ To Fuel Pump
.

~ 9‘@@/ ) v
- S

To Engine Purge Port

2020 SFZ EPA Phase 3

24



SPZ FUEL SYSTEM

Eﬁf' Part No. Description
1 463120 Fuel Tank Assembly - SPZ (Includes 2,3,4,5,13,14)
2 484242 Grommet, Fuel Gauge
3 484243 Fuel Gauge Assembly
4 482571 Bushing, .56 Dia. Viton
5 483555 Fuel Tube Assembly
6 484286 Fuel Cap, Tethered
485921 Gasket, Fuel Cap
484297 Fuel Cap w/Tethered - California Models Only (not shown)
7 48059-01 Clamp, Fuel Hose 1/4"
8 483617 Fuel Hose, 1/4" Non-Perm (order by inch)
9 * Fuel Filter
10 04017-16 Bolt, Hex Head 5/16-18 x 3/4"
11 04117-01 Nut, Elastic Stop Flange, 5/16-18
12 484343-01 Mender, 1/4 x 3/16 w/0.02 Hole
13 484285 Grommet, Viton
14 484333 Remote Vent
15 48059-02 Clamp, Fuel Hose 7/32"
16 484347 Hose, 1/4" Vapor Recovery (order by inch)
17 48059-05 Clamp, Vapor Recovery Hose
18 484345 Hose, 3/16" (order by inch)
19 484342 Carbon Canister
20 * Fuel Hose
21 48136-17 Clamp, Hose
22 452226 Bracket Weldment - SPZ52
452233 Bracket Weldment - SPZ61
23 04003-12 Bolt, Carriage 5/16-18 x 3/4"
24 04019-03 Nut, Serrated Flange 5/16-18
25 484279-01 Tube, Fuel Tank Insert

* = Available through engine manufacturer only.

25



!!iiillﬂ::“llldlliii

ZT-3100 HYDRAULIC AXLE ASSEMBLY - SPZ52

THICK RACE
TOWARD
PISTONS

26



ZT-3100 HYDRAULIC AXLE ASSEMBLY - SPZ52

Eﬁf' Part No. Description n:':' Part No. Description
1 HG72125 Kit, Fan & Pulley 36 HG50772 Seal, Lip 25 x 52 x 10 TC Gray
2 HG51244 Nut, Hex Locking 1/2-20 37 HG50859 Ring, Retaining 2.06 Internal
3 HG52137 Bolt, Hex Head 3/8-16 x 1-1/2" Patch 38 HG71505 Hub Kit
4 HG53823 Fan, 7" Dai. (10 Blade) 39 HG50863 Nut, Hex Locking
5 HG52364 Pulley, Cupped 4-1/2" Dia. 40 HG71595 Kit, RTN Assembly
HG52366 Hub, Pulley (Does not include #44, 46, 47, 48, 49)
6 HG51190 Bolt, Hex Head 1/4-20 x 1-11/4" 41 HG51812 Bolt, 5/16-24 x 1" Patch
7 HG52027 Clip, Retaining 42 HG51950 Washer, .343 x 1.5 x .062
8 HG52639 Handle, Brake 43 HG71565 Kit, Center Section RH
9 HG52640 Shaft, Brake HG71566 Kit, Center Section LH
10 HG51804 O-Ring 44 HG51605 Spring
11 HG9005110- | Plug, 9/16-18 45 HG52682 Arm, Control
5600 46 HG51945 Arm, Neutral RH
12 HG71572 Kit, Side Cover RH HG51946 Arm, Neutral LH
HG71574 Kit, Side Cover LH 47 HG52527 Spacer, .320 x 1.005 x .179
13 HG44121 Bearing, Ball .75 x 40 x 12 48 HG51616 Bolt, 5/16-24 x 1" Patch
14 HG52161 Spacer, .75 x 1.0 x .257 49 HG44130 Washer, .34 x .88 x .06
15 HG52108 Gear, 54T 50 HG44371 Washer, .63 x 1.0 x .05
16 HG50132 Washer, .5 x 1.0 x .03 51 HG44145 Ring, Retaining
17 HG52110 Gear, 45T 52 HG52641 Pawl, Brake
18 HG52586 Gear, 11T 53 HG52341 Gear, 14T
19 HG51083 Jackshaft Pin 54 HG52150 Shaft, Motor
20 HG71413 Kit, Housing RH 55 HG51069 Washer, .72 x 1.16 x .04
HG71421 Kit, Housing LH 56 HG51140 Seal, Lip 18 x32x 7
21 482800-03 Fitting 57 HG52114 Filter
22 HG51329 Arm, By-Pass 58 HG52257 Filter Guard
23 HG51627 Ring, Retaining .750 Internal 59 HG50752 Bolt, 1/4-20 x 3/4"
24 HG52136 Rod, By-Pass 60 HG71410 Seal Kit
25 HG51628 Ring, .Retaining .375 External 61 HG71436 Kit, Charge Relief
26 HG51626 Seal, Lip .375 x .75 x .25 62 HG71411 Kit, Charge Pump
27 HG50329 Ring, Retaining 2.06 Internal 63 HG51048 Trunnion Swashplate
28 HG51161 Seal, Lip 17 x40 x 7 64 HG50551 Thrust Bearing
29 HG50951 Washer, 1.23 x 1.56 x .04 65 HG51462 Thrust Bearing
30 HG2000022 | Ring, Retaining Wire 66 HG71579 Kit, Motor Cylinder Block
31 HG50315 Bearing, Ball 17 x 40 x 12 Open 67 HG70723 Kit, Cylinder Block
32 HG52155 Shaft, Input 68 HG71448 Plate, By-Pass
33 HG71569 Shaft Kit, Axle 69 HG71436 Kit, Charge Relief
34 HG50771 Bearing, Ball 1.0 x 52 x 15 Open
35 HG51630 Ring, Retaining .375 External

27




ZT-3400 HYDRAULIC AXLE ASSEMBLY - SPZ61

ZT-3400 Exploded View

28



ZT-3400 HYDRAULIC AXLE ASSEMBLY - SPZ61

ﬁce:l Part No. Description Eﬁf' Part No. Description
1 HG71907 Kit, Fan & Pulley 40 HG71579 Assembly, Cylinder Block
2 HG44133 Nut, Elastic Stop 1/2-20 41 HG71436 Kit, Charge Relief
3 HG51523 Washer, OD Slotted .53 x 1.63 x .06 42 HG71972 Kit, Center Section (Right Side)
4 HG52747 Fan, 7" (10 Blade) HG71973 Kit, Center Section (Left Side)
5 HG53435 Pulley" 43 HG52162 Seal, Plug 1.250 x .250
6 HG53029 Ring, Retaining 44 HG52137 HFHCS, 3/8-16 X 1-1/2" Patch
7 HG51161 Seal, Lip 17 x40 x 7 45 HG51448 Plate, By-Pass
8 HG50951 Washer, 1.23 x 1.56 x .04 46 HG51804 O-Ring, -111 x .103 x 424
9 HG71978 Kit, Input Shaft 47 HG42640 Shaft, Brake
10 HG2003017 | Washer, Flat .59 x .79 x .04 48 HG52776 Pawl, Brake
11 HG2003014 | Spring, Block 49 HG44371 Washer, .63 x 1 x .05
12 HG53528 Shaft, Axle 50 HG44145 Ring, Retaining .625
13 HG50771 Bearing, Ball 25.4 x 52 x 15 51 HG52342 Gear, 13T Steel
14 HG50772 Seal, Lip 1 x 2.049 x .375 52 HG51069 Washer, .72 x 1.16 x .04
15 HG50859 Ring, Retaining 2.06 Internal 53 HG52150 Shaft, Motor
16 HG71405 Hub, 4-Bolt 54 HG71971 Assembly, Block 7 Piston
17 HG50863 Nut, Hex Lock 3/4-16 55 HG53502 Bearing, Thrust
18 HG52027 Clip, Retaining 56 HG51048 Trunnion, Swashplate
19 HG52639 Handle, Brake Actuating 57 HG53246 HFHCS, 1/4-20 x 1-1/8"
20 HG51140 Seal, Lip 12x32x 7 58 HG9005110 | Plug, 9/16-18
21 HG71595 Kit, RTN Bi-Directional (Left Side) -5600
HG71598 Kit, RTN Bi-Directional (Right Side) 59 HG71990 Kit, Cover (Right Side)
22 HG51605 Spring, RTN HG71992 Kit, Cover (Left Side)
23 HG51812 Bolt, Hex Head Cap Screw 5/16-24 x 1" Patch 60 HG44121 Bearing, Ball .75 x40 x 12
24 HG51950 Washer, .343 x 1.5 x .062 61 HG53336 Spacer, .750 x 1.320 x .257
25 HG51616 Bolt, Hex Head Cap Screw 5/16-24 x 1" Patch 62 HG43327 Gear, 54T
26 HG44130 Washer, .34 x .88 x .06 63 HG52110 Gear, 45T
27 HG51945 Arm, Neutral (Right Side) 64 HG50132 Washer, .5 X 1 X .03
HG51946 Arm, Neutral (Left Side) 65 HG52341 Gear, 14T Steel
28 HG52527 Spacer, .320 x 1.005 x .179 66 HG51083 Jackshaft Pin
29 HG52114 Filter, Oil 67 HG72025 Kit, Housing Main (Right Side)
30 HG52257 Guard, Filter (Right Side) HG72026 Kit, Housing Main (Left Side)
HG52247 Guard, Filter (Left Side) 68 HG51100 Magnet, Ring
31 HG53464 Screw, Hex Flange 1/4-20 x .625 69 HG71976 Seal Kit
32 HG52157 Tube, Connecting 70 HG51626 Seal, Lip .375 x .75 x .25
33 HG53456 Seal, Lip 8x 12 x 3-VC 71 HG51628 Ring, Retaining .375 External
34 HG52250 O-Ring, -137 x .103 x 2.050 72 HG52136 Rod, By-Pass
35 HG50273 Gerotor Assembly (1.9 cc) 73 HG51677 Ring, Retaining .750 Internal
36 HG53468 Cover, Charge Pump 74 HG51629 Arm, By-Pass
37 HG53464 Screw, Hex Flange 1/4-20 x .625 75 HG51630 Ring, Retaining .375 External
38 HG71977 Kit, Charge Pump
39 HG51462 Bearing, Thrust

29




REPLACEMENT DECALS AND INFORMATION PLATES

AVARNING oo,
1 INSTALL BELT COVER
déBEFOREOPERATINe MACHINE] A WARNING o % i e sy
READ OPERATOR’S HANUAL _=el| { DO NOT OPERATE WITHOUT DISCHARGE CHUTE, MULCHING 3 ollover
KIT, OR ENTIRE 6RASS CATCHER INSTALLED esiss)] O L e%
—— anﬂ eat

e s éijngf

A @A[N]@ER FORWARD

JE@ SPINNING BLADES REVERSE
T KEEP GLEAR
251 BLADE CONTACT & THROWN

OBJECTS CAN INJURE

AWARNING

ROTATING BLADES AND BELTS
* Keep hands, feet & clothing clear
* Keep all guards in place
* Shut off engine & disengage blade
clutch before servicing

WARNING X oe coution In directing diecherge eing

Replace seat only with Scag approved DO NOT OPERATE UNLESS GRASS

seat with seat mounting provisions CATCHER MULCHI NG KIT OR
and Scag approved seat belfs. DISCHARGf CHUTE IS INSTALLED) 8

Failure to follow these directions could result
in injury or death in the event of a rollover. 6 c

(R‘E&go(?&%u;rOng#RNSUAL yJR ?ﬁgggED%grﬁ\ELSS e I el ey ok, '\
Check Hireprossure - Dring fires 8 pai - urd 18 ool Flald laval should
Caster tires28 ps with"20w80 matar o1l only
To move W; no withoul running engine, pull both TMPORTANT
dump valve rods wp end bock Clocated ai'rest of |[Forat ovarfill. foom for
ine) and latch. Full rods forward end latch hot"Fluld expansion muss

\Mo front slot to operate mower. be allowed or resulting

expansion may cause |eaks

NEUTRAL ADJUSTMENT In the system
AdJusting Nut I
JTRACKING Control Lever
Jamnut ADJUSTMENT
/

To re-set neutral, loosen jamnut. With Stop Bolt
operator in seat, control Tevers in PULL OUT TO ENGAGE
nuetral and brake off, turn edjusting bolt |f machine pulls to right, adjusi LH conirol PUSH INTO DISENGAGE
untll wheel doesn’t creep. Tlghten Jom stop bolt ch Ul 50 Ho' left wheel down.

nut. Repeat for opposite side. If wheels
stlll c?ctp aH«p:dJum.M see an ‘(op br” “(‘ \‘:-Jfa)“»'o’ t\o \:‘Q‘*’“R*H' oty\'?h‘)'».
koumw\nd Scag deale 483660 ) 9
MOWEH DECK

START/DRIVE PROCEDURE
-Engage parking brake

WARNING el et

-Reloasc parking brake

D@@ el epmanar raerse with

AVOID SERVQUS INJURY OR DEATH

#Read fhe Operadors Maria
sSllcte el auctas <1 cwalo!

@ un distribuidor

Aipetete arly on lopes you con backup
11 machine stops go\dg uphilT,
sop blades and back doun slony
$hvoid sudden fur

#Do not mow when ch\\dr:n of

ofhers are arou

serer carry i Tiren even with
> blades off
V31 ook doun and behind befare
and whi ¢ backing
aeep safsty devites (quards,
shigldsy nitches, et in place
and work\n
sfenove mem that could be
thrown by he blades
dTralned sperators onl

30




REPLACEMENT DECALS AND INFORMATION PLATES

nf:' Part No. Description
1 483402 Decal, Belt Cover
2 483405 Decal, Warning
3 486304 Decal, ROPS
4 483505 Decal, Spinning Blades
5 481568 Decal, Traction Control
6 483633 Decal, Seat Replacement
7 483495 Decal, 52 Commercial
484044 Decal, 61 Commercial
8 483406 Decal, Knives
9 483660 Decal, Adjustment SPZ
10 486404 Decal, Instrument Panel
11 486302 Decal, Front SPZ, (Scag Gold Logo)
12 486303 Decal, Cutting Height, (Scag Gold Logo)
13 484461 Decal, Brake
14 485708 Decal, SPZ Replacement Parts
15 485516 Decal, SPZ Belt Routing
* 483900 Decal, Warning Spark Arrestor (California only) - not shown
* 462155 Spanish Decal Kit - SPZ (not shown)
* 01411 DVD Video, Tips for Safe Operation of Your Scag Zero-Turn Mower (not shown)
16 486197 Decal, Scag - Fuel Tank
17 486300 Decal, Patriot, (Scag Gold Logo) - Fuel Tank
18 486301 Decal, Scag Patriot, (Scag Gold Logo) - Fuel Tank

PARKING BRAKE (’ pro— S Repiscament Parts Nurbers [GADORZ  [AVRIOT

TO ENGAGE PARKING BRAKE: originel Seag

* cement e, Tt D, 40250 St e, Gt ) AT
“pullback and hold st N T || BEme = | Emom &
parformance and Bek, Cutter Deck (527 483328 Fiter, Hydraullc (25 mioron)  HGE2114.
handle while releasing pedal B::j [C:> 5 malntain foctory ot S
TO DISENGAGE PARKING BRAKE: weTaney. 14
*Depress and release pedal agaa61 1 3

® 16

SATRIOT  parkio

= SCAG 17

31



SCGAG
SPZ - ELECTRICAL SCHEMATIC

(shown with Key Off, PTO Off, Park Brake Applied, Control Handles in Neutral, Seat Switch Disengaged)

BRAKE
INTERLOCK
SWITCH

SEAT
SWITCH

T
=

i
i

ovia
LIHM
3dIHLS QI/M MOV I8
3dIHLS QLM HOV18
3dIHLS QI/M HOV18
3dIHLS Q3H/M MOV I8

YELLOW §%
20 AMP FUSE% T | RHNEUTRAL
veLLow SWITCH
T —
RED l pa l &
20 AMP FUSE%
e o 3 J o 3 ]
( >
[—< BLAcK ¢ Q ??
LIGHT KIT
(optional) L<
RED
BLAG x r oo . e e .
HOURMETER (i) —— e I
« KAWASAKI KOHLER
LH NEUTRAL ' ENGINE
SWITCH )] e | | apapTeR
ya'z: ADAPTER
2T ' HARNESS ' . HARNESS |
égl(,_q D—OIQ%—BLACKW/HEDSTRIPE | | '
{ [ (( : il ! TO
% H  — g | ENGINE |
| W | 3 | | HARNESS '
Positi Key Switch L d ' ' 1
Fopr e B o] Y ~Eg
RUN B+L+A 585 vE | Q. R
START | B+L+S o . g2 . . s |
RED 8 é é ] | E Z I I '
KEY sLA ~\ g . I ' . |
swiven (B i i o -
GREEN' i § | i !
Position PTO Switch Legend , ! |
[ONONO] ®
omUP)Eg@ )%r(( - | i | ! - '
comon|(© § 0 £ © ¢ x )l IR [
OO0 00 e ® PP ep— |
PTO —— | | l
SWITCH |
| |
[ ] o abbon |
= &6 R MAIN !
M% o N HARNESS
] Lo .
RED W/YEL STRIPE
| W BLUE
—
e olo
CLUTCH o € ()| ENGINE
AC @
ﬁ J =
N “ ]
BLACK!
( ( BLACK
“ar ' 2
\Y
GROUND \% S . . EE
Q || + >N \%% SOLENOID
\l BLACK:
BATTERY BLA >— NOT CONNECTED ON SPZ

32



	ILLUSTRATED PARTS LIST
	SCAG APPROVED ATTACHMENTS AND ACCESSORIES.
	52" CUTTER DECK
	61" CUTTER DECK
	CUTTER DECK CONTROLS - SPZ52
	CUTTER DECK CONTROLS - SPZ61
	SHEET METAL COMPONENTS - SPZ
	SPZ SUSPENSION SEAT
	BRAKE COMPONENTS - SPZ
	SPZ ROLL-OVER PROTECTION SYSTEM
	DRIVE SYSTEM COMPONENTS - SPZ52 & SPZ61
	EXHAUST AND ELECTRICAL SYSTEM - SPZ
	SPZ FUEL SYSTEM
	ZT-3100 HYDRAULIC AXLE ASSEMBLY - SPZ52
	ZT-3400 HYDRAULIC AXLE ASSEMBLY - SPZ61
	REPLACEMENT DECALS AND INFORMATION PLATES
	SPZ - ELECTRICAL SCHEMATIC


